



Mr Marc WELCOMME
CRET
3,rue du Vert Bois BP 30
59531 NEUVILLE EN FERRAIN

TEST REPORT N° 1575

Date: 02/04/12

Reception date : 26/03/12

DESCRIPTION :

Ref. Society : purgotex tile

Ref. Lab. : A2240/Clt 660

Colour fastness to artificial light level 6

Cyril GREGOIRE
Laboratory Director

This test report contains 2 pages with 0 appendix.

The reproduction of this document is permitted only in the form of photographic facsimile full.

Laboratoire Textile du Cambrésis	TESTS FOR COLOUR FASTNESS Colour fastness to artificial light Light Fastness Tester	According to NF EN ISO 105-B02 Method 3
	"TEXTILE" ANALYSIS	

TEST RESULTS :

	Colour fastness to light index 1 to 8
Réf. Société : purgotex tile Réf. Lab. : A2240	> 6

The treatment duration of the sample corresponds to the 6 level colour change of the blue scale such as the contrast between the exposed part and the non-exposed is equal to 4/5 level of the grey scale.

REMARKS :

Les résultats de ce rapport d'essai ne sont valables que pour les échantillons remis au Laboratoire Textile du Cambrésis.
La reproduction de ce document n'est autorisée que sous forme de fac-similé photographique intégral.